commons

O N § D E E D

@creatlve

ASZAEMN-HS3-MIASA 2.0 Mz
O 2A= OHNHS] =4S M2= ASMH 50 ARSA

o 0 HE=SS SH, HE, 32, 84, &3 5 28T 2 2UsLCH

— f=Rr—T0—

Ch5d 2= 245 Mdor gLk

HEZAEA. Flot= EHSME £ AIGHHDE 2HLICH

H2d. #5l= 0| == 2cl 5

14
o
ot
2
o
m
I
£
I3
Irey
r

o Fgts, 0 HEEY HOIS0ILEHH=ES 22, 01 AEEH HEE
ZTEH LHEHH MOE 2HLICH

o REATZSE U2 5718 wom Ol2E 2SS MSEA Falil

HESAEH OIE 0IEAS Ad= A2 HWEN Sotl IS BA BSLLL

0lZ1Z DIEHE A= Legal CodeyE Ol 2H 2 SIRLIC

Disclairmer B

Collection



http://creativecommons.org/licenses/by-nc-nd/2.0/kr/legalcode
http://creativecommons.org/licenses/disclaimer-popup?lang=kr

o S} A A} B 9]t T

EA3 T €HAE o] & T
TAYE dAHE AX

20081 2¢



A

12l & A A=z

A

2=
T

M
ofr
-

E
14

2

2008



N

o

o)
=

]

o

2

2008\

o] ap A}

—r

<H

N

o



LSt Of TADLES  +wereesesesersssesesessesesesisintatesssisisseessss st esessst e s st es et i
LASE Of FIGUIES #rereresesserssesssesssssse sttt v
IAADSEIACE ##seserersesesersssesessssaseseststssese s st et es st s bbbt es et as st e s bbb bbb s bbb 1
1 }\-] T ettt ettt e ettt e s e es st s s e s b s e s e e s e se s e s s s nes 1
1.1, < Ful7 A ] Sl ot b T T 2 L B, 1
1.2. o] 23/ 2 0 Gl h sl B B e s, 4
121, SR8 2]/ A0 A A T e | e A
122 R Aoty .. e, 10
123, BN ete] E=op =N IR e, 16
124, A A3 At Bl A e, 19
R =T - ) TR 21
D1, AE T AL QF coeveereiseeeisee st 21
292, BB X] A ZHPE st s sns 23
23 *év‘i’—/\]}j ........................................................................................................ 23
04, IV BEBZZE] T T} e 24
241. 295 T2 (Jodine NUMDET) - eeereeeeresseressesemsmmemsiiiiiiscsns. 24
D5 BT A B e 26
06, T AL TEEF cevereemssenessseeisses s 28
27, FZFE BRI i s s s 29



30
30
36

3. @3’4’ 1;1_1 ;]7_%

ﬁo

wr
Mo

~

.W_H
oy

3.1.

A -

214 A, ©3kA g

2=
=

3.2.

36
40

42

JJo
.1!
.W_H

A4
Nfo

47

4.

»
np
H

!

51

=) R LT N S PSP



List of Tables

Table 1. Reduction rate of sludge at each treatment process e 15
Table 2. Sludge treatment and/or diSposal ProCESS «w -« wwwmemrmreremmmeminnn. 16
Table 3. Comparison of sludge treatment pProcess -w:weeremeremeeneenee. 17
Table 4. Components Standards for Activated carbon «:eeeeeeeeeseeseeeeeeess 22
Table 5. Korean standard of extraction test for waste matters = 29
Table 6. Methods of analysis and equipment for extraction test «----- 29
Table 7. Iodine Adsorptivity on Carbonization Time/Temperature = 33

Table 8. Decolorization Force of Methyleneblue on CarbonizationTime/

Temperature .......................................................................................................... 36
Table 9. Composition of other Raw Materials and Dried Sludge - 40
Table 10. Characteristics of Carbonized Sludge(700C, for 30min) -« 41

Table 11. Results of Leaching Test for Carbonized Sludge(700C, for
30mln) ....................................................................................................................... 43



List of Figures

Fig. 1. The emission system of domestic and industrial wastewaterin

Fig.
Fig.

......................................................................................................................... 7
General municipal sewage treatment SYStEmm - - -wseeesseremseceeens 9
Schematic diagram of municipal wastewater treatment plant - 24
Schematic diagram of sewage sludge treatment «:eeeweeeeeseeeeeseneees 24
Iodine Adsorptivity on Carbonization Time/Temperature - 34
Decolorization Force of Methyleneblue on Carbonization -« 37
SEM of Dried and Carbonized Sludge(700C, for 30min) ===+ 45
Effect of Agitation Time on Pb and Cu Removal Efficiencies -- 48

_iv_



Manufacturing of Activated Carbon for Water Treatment

using Sewage Sludge

Kyeong Ho Park

Department of Earth Environmental Engineering,
Industrial Graduate School,

Pukyong National University

Abstract

Carbonization of sewage sludge was estimated by several factors such
as activation time and activation temperature in this study. Also, the
characteristics of the product was investigated to apply for the
treatment of water as activated carbon.

The property of activated carbon such as JIodine number and
Methylene Blue was not sufficient for commercialized product, but the
adsorption capacity was avaliable for the organics. The optimum
carbonization of sewage sludge was achieved at 700C for 30 min in the
nitrogen atmosphere. Carbonized sludge had 76.8% of ash content and
fixed carbon was taken 98.7% of non-ash content. So, it is needed to
remove the inorganic constituent to use for the treatment of sewage.
Inorganic matter elements, Cd concentration was existed 78.5% of the
initial value in the carbonized product, while Hg was not detected. The

other heavy metals like Pb, Cu, As, and Cr were not vaporized into the

-V -



atmosphere and were still existed in the product. The leaching test for
carbonized sludge showed below the level of Korean Standard for the
Hazardous Waste for heavy metals.

According to the results of SEM analysis, sufficient micropore was
apparently developed as much as being able to use as bio—carrier of
activated sludge process for sewage. In addition, heavy metals can be
effectively by the adsorption of carbonized sludge of which equilibrium

was achieved within 1hr.

Key words : sewage sludge, activated carbon, adsorption capacity,

heavy metal, leaching test, adsorption equilibrium

_Vi_



11, 7973 £ &3

L o8 WolEol7] 943

M oR A%AEuAeU8E ANSAD 2047 ATRFLAL 0D

YEFF ARA 27 Adstel AP FEAY AL AP 5ol

AsFHn gt AQo|H (AR 2004 AATE 2005 oled BALE

o ARz H5E BFE F53 Uil FUAY TAFE S7t5]
1

Al skal itk (SEE- 2003) 3 #H7) B @] e
Aoz &ejxe Arjgo] FA L, 20043 A Az 15795 Eolr}
P AE o] ddFeror FAE o Fo|vh(SHH.2003) o]l
e} ZAEEAE G B HE 84S HEE] dade AR W
ol AAE oo & Aot}

Ze12 Aol glojA o] AEgFL tho] %Al
& A}ﬁifﬂ AL e 2ZA g R

]



Fol B/ A F2A R A 52 Aol

€ s

&4

th..,1997)

TR

w o}y

ot Ao ol &H7] Wi oA

ol A2

she

2t AFagels A

o
50

ol
e

Uz

o

i glew,

g o] gH

al = ==
7"’\“—IHH Ovc—)‘

v b w3, By

=R

o
=]

&5 =

R GA = o]

=g

3}oole A B

= AAWe ol &, AA WA R FFAL

=R

A3 91.1989)

&Y

o

1];]_‘

o

Ty

FAA Y oA o HHe R &8H

°ol-&

A=

il SAeto 29 Bt

5]

2 9

o

7= A AAN =

2}

[e)
S

SR B S

VNERE

ki3

A 2 o] &

A2le] A=A gl F

o~
T

3

fepic

F S ek (fiig

S

O Btk (g

i 5.,1998)

FE g Frkeh FRIE Al w

S

[e]
&2

+e ] 2] v

S

(:1)_]:

A ¥o] 966 & 3l &

7}3

=
[¢)

e o5

RE15
=

g 27

#A]

51091919 %

-
1

| 28 %A, 20061 ol

o

4009

-
1

2409 €1, 2001l



H<

=4=

Aol A

i+

o] Al S}

g 9

o A%

H

o

il

\A
B

&k At

R

o~
T



1.2. o] &3 1%

F A2

S

1.2.1. EA

,_—ll.

= ZT2AA

3

£ A8k A7

=
=T

)

—
fite)

o
=0

%



FAA L FAN ] e
s}t sk R

2 %

A3 A Chike

\ Y <
Clai g

g Al A S HE = 2 A
Al A A A A
T/ 4N A

sk 4

A%

Fig. 1. The emission system of domestic and industrial

wastewaterin Korea




FARREY
o) dlolu} $eluh

= AAE HERRAT

bl

)

—
fite)

)

il

S
-

X

-
o

I

)

FaL Aok (H 9 4., 2001)

=2l

9]

Fan glet

A

bl uhabn

473

THA R

gl

KeX
=

AletrA gl AS X+ Fig. 29 2t



_>Oﬁ./’

2
®

2ARRH

i
3 @ ®
o N\
AP
A

Fig. 2. General municipal sewage treatment system

X,
5
G
e <
.......... @E E®
X
X
X

@4"®
=
e

a3

2T
<

A

!

!

.
®
R
P

(4

|||||||||||||||||||||||



Fig. 2¢] 7} Hgx9] 92

& 9o 2 5.2000)

=
D == dH(screen) : HFUHe & EAE ~adoE AET}

@

®

3]

® 2
@

©)

HAAFA] (grit chamber) @ 2219 g8 Wojgle] =gAel 138 (grit)
< A, AAAZT
12} A A] (primary sedimentation tank) : #H W] A 7153 1

YEAL A7, AAAAL olg 1FEA W £FE BODE F7
7

A A 7]

£ 7] Z(aeration tank) : 12} AR oA HALR = {7220
nAEe] A= FAdEH, A48 vAEe] & HAAdE F AEE 3
=3

22} 4 X (secondary H=+= final sedimentation tank) @ 7]z A

9 MABES W AAAZH

= (disinfection) : F& 94 £25S P},
12+ €3 A (primary sludge) : 12 A A A HAd E8AE 23}
o A Z.2+7%, 3 AR4%0C] B 35|
ANA FFAZFe o] FoBE VA
WE<E 2 A (return sludge) : 22k A gl A" £49A9 FS
ool oate] FaATla @ol-UdH 2T MA=S FHAY
7] flstel @= RbFET 23 JH A JHE SHAE 23 S2A
gt F2u JdE FE+ 10,000 mg/L 5, 1% g 52 &3
shoh, whEbA WhEE A ke SHAE FEAIA "
&= Z(thickener, thickening tank) : 97]|A &= ®A #H7E &= 23

LA e AEEe ZHAZ HZAAA F 3%9



7171 %= gt}
@ 1% A3tZ(primary digester) : @714 ZASlolA EHAE T3 A

A AZIANE A AZFE FaATE s FHow

1 2xF A 3}F(secondary digester) : 12} A3t AHE HAES 7=
F2yE AANT] Sdekel FANTIY AAE ARS T Do

2 BEAA O T MAEol U= sty 3 SYAEE 7
2N s5xe AN 24 Astxol AL BOD7F 7
wol oAl FlEA YA d = vEEAI AN QA Hal 22 Ashzo] A

Arrd ARt A dn

<& A 7§ #(sludge conditioning) : 22} A3} Zo A ArtE &ejA] U

o= ngEAo] o 6~12%, Bt 10%2Z2H T2 G5A7]71E 1
T+ =k WA FeCls =5 7B S AE 7tste] @571 & 5=
£ £9A9 4AE& JEAT

et (dewatering) : MEHH &84S WM E Y ~(belt press) 5y 2&
25| 2 SEFAIAA A Ee]d B dFom ST Y ¥e Fh
At} ol o) nHEA ) FEE oF 15~40%7F Aot

# A 2] (ultimate disposal) : @58 €HAE HZF Aot ol ¥,
ALY Tol A48&H

HEF = GRYEK 5 return flow) @ 53, 4&3tx, AA Y, 57 &
A Fol Al FHE AFoZ NFHe= AL Wikt X HEH

o2,
Lo
Mo
2
2

| @} BOD, SS, N, P 59 sxwWstrt vjs Asith &
E AAANIE AP oriE e SHAE &
A7E HgorRy ol A" itk o] AgEH

of thal Mtk alef = ofof

ol
o
o2
B>

S
o T
off
A



] A

A~

=

1.2.2.

TR T CE == = L G| ¥
LS R
e [ ;
v £ % - A e
;ORUE ATLA . N :A‘Mu ‘IJI
T 2 A & D o B o T T RE
%o N ok o WO WOReON db
ﬂﬁﬁ ﬂriw.ﬂﬂ T oI WK
= R N E Nt %L:hL%
T ol Wl%mﬂmwmﬁ ﬂﬂlﬁ
T oo T ! N A __\ I
0 O —_
TR T w},%%% o RS
RE® e o oy ™
3 L p BBE U L
R4 PN e o
~X —~ T o
Qﬂﬁomﬁwﬂw.mmwwﬂ%ﬁo
ﬂoﬂﬂmﬂ%oimmwﬁmné,7%o»ﬂ.
0 sy ___
ﬂ%ﬁﬂr@ﬂlm%@iéo%wmm
W m R .wuéa.wlpmﬂioﬂhp 4 72
?%%%%%%V@@%mﬁ% W
o & X — N s G - R
PEELm ol
T o N 5 B oa Mo MM M e
- R B
ALAMEgaﬂﬂoﬂAlEﬁ ﬂ_,AIHT‘WLiHOI
o g R oy TR W AR
< En DS y xRl 9w m]ﬂ | HORK W
T B B B S B
AJPEJZIO_.E Lll]iovﬁ i —_— —
w0 T K LW A E T e T
A oA No ™ T M Mo R e T

=8A=

1

(2ol meh Az

o] A]

=

gl utetol A

o]

ojtt. ¢

_10_

] o] &Htt g Fof

°©

R

ko3

belt press”’}
x| 2] o] A

-

1

A~
=

=



]_

o
LA

7| A o 2

-

AL Table 29} #o]

#A]

Foh(&] 9] 4.,2001).

R4

2=
ar
o

=

k)

3, 47Me] welFRow FAHY A
AR ©

New T
Aol ek, wekA

}

[e)
0]

T
R4

el A AabgFo]l St

o] 40~90%7}

]

A

A~

=

RN

o &

-

1

&t

o

LN

)=
AR e HAx

7 wolAw

T
[

]

(e}
A1.,1992).

[e}
o
HA = 2L

o],
9% =M HZF

A~

=

-

1

of & o o Coul S o T N W W by
\E ) f ~ '~ | — |
jﬁ%vmﬁ_ﬂ Ty g R <
— N =) — " = < TH X 1 =]
0 —~ o XA n o XX o o
S ®E S F g T ol WD R o o
2 < o H o A B A K Ao
S =+ n a N ot A I o
Doy = N o I I :
AT a2 ®ERERIE T
L Tt BT T =) N ~+ al o]
= Ak AJu M- oo = Els
£ m Ty o oF o o o -
=0~ TN e AN _ ™ W R R o
= . M Xﬁ! — S < —_— L.H
W eeE BAEE S e o4 245 6
— "o !
%ﬁﬁﬂ@o 2 2 FHR TR L ow o -
Mo z ;0 E
ald o= il o) E ooy o AR =~
R | SRS I U
E N o M;l O ﬂ.o ﬂr m° 0 e T T o o_e o,ﬂ _z,r.
TN O B N e w G B
e NS <F TR TEaleS T
o % # Mo ) av | o T X
20 K g = =T g W g T e W N
g W o X ggm S ™ om oy F £3 -
m dl MWO \me wvi ~o 199} () . o) O_E Ot
o ® = — T 5 2 ™ Hn oo e
D O W I = o o aSe %L
py [ g LN do T 2 B W o o RO
Sl 13 -~ = \WI = X m o A OT_ . ‘.:L
NN . O, L . I A 2 X
ERMWMT =8 % ww Eww N w E B
O}E#Euumw@ﬂoo%_%.mb%ﬂEMﬂwlﬁ
[3a) o N = . —_ 0 o
R IR T N SN - OO G e (e SN
rolC T v OE o w8 T o mﬂi
T M B RTWET WE W AN T
it TR R W T W Fo EE F R om0

-11 -



Al7]1%= Starved Incineration, %%

fvze)

7§]7<

(pyrolysis),

A3 H I} Starved

o}
™
ol
o

=3
o

i)

il

< EYAR

Incineration

i)

o] ol 1 TH(F 2] 4. 1998).

<H

)

- 12 -



Table 1. Reduction rate

of sludge at each treatment process
FA
R = sl gl al
AAA | DS
i 100 .
A& A | & 99% " 1 13&E8 A + A& A
= 5 A4
. N 33
S e LT (PSR DS
(100 — W) < 1/100
= 1/0.03 = 33
23 ¥ DS
VS 60% = 1x0.6x05+1x0.4
. g 18
A 3 | A23E 50% (1/6) 0.7 = 0.7
235 Bk & 962 43t & A4
= 0.70.04 = 18
g5 & DS
FEE 1% 3 0.7x1.01 0.7
g 5 - D% X
255 3RS 78% | (1/33) g4 T A
= 0.7/022 = 3
2RI = F1E
1x0.6x0.5 0.3
05 27t o] T
A ZF #HF 0.8 04
e (1/200) 07 - 03 = 04
27F Fo] A
04/08 = 05
TF) x1  AEHAE 10002 3+ F-9 EFst A= E ey
(

= AeHA e A4E 1=
21 W = 28A9 Fea(%)

_13_




Table 2. Sludge treatment and/or disposal process

)

[S]

[s]
g

3, Solid Bowl(
715, A

o3
EIRy
a7

A RA %O

No oF TR

TL

W
—_—
Ho

%
N
M)
A
o
S =k
= dmy
R
o XA ~ _,ia M
o] o) B 11
o M zr 4 %o
— - H_JW —
SiEel
ofJ o}
%0 N
T
Moo
o) N
=Y
d404
"
4
n_AlO
w
B

4

0

;O.ﬁ

= N felce